ASSEMBLY INSTRUCTIONS




SSSSSSSSSSSSSSSSSSSS

that may have come loose inside the carton during shipment.







ASSEMBLY INSTRUCTIONS

PART LIST :BF325Q-R-VN

No. Description Sketch Quanlity
A Headboard Panel 1PC
B1 Side Rail 2PCS
B2 Side Rail 2PCS
C Footboard 1PC
D Stretch 1PC
TOOLS REQUIRED (Not provided)
El Slats Roll ISET (== J}—= Screwdriver/Tournevis
E2 Slats Roll ISET | | HARDWARE LIST : BF325Q-R-VN
FR HEAD FOOT R 1PC No. Description Sketch Size Quanlity
) 1 Screw @8*30MM | 20PCS
= g 1P "
FL | HEADFOOTL C Bot o3 *35MM | 16PCS
jn*
L | Foot transplant = 1PC 3 Bolt O MM | 2PCS
4 Bolt Big “SOMM | 8PCS
G | BunFoot T jeees| 5| mwvas k"
7 6 Spring Washer - A8* fgggg
H Side Rail Leg 2PCS . Alen Key = M4 1PC
Q Support Leg / 5PCS
K1 | Center Support Slat / 1PC
K2 | Center Support Slat —=—— | 1PC

PAGE 4 OF 10




ASSEMBLY INSTRUCTIONS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small part
that may have come loose inside the carton during shipment.

Step 1.

"Right"

2 Bolt ) o *3smm | 8PCS
5 Flat Washer M4 8PCS
6 Spring Washer (@) A8* 8PCS
7 Allen Key = M4* 1PC
B1/2  Side Rail 2PCS
H | Side Rail Leg 2PCS

PAGE 5 OF 10




ASSEMBLY INSTRUCTIONS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small part
that may have come loose inside the carton during shipment.

Step 2.

4 Bolt o *somm | 6PCS
5 Flat Washer M4* 6PCS
6 Spring Washer () 8* 6PCS
7 Allen Key = M4* 1PC
A | Headboard Panel m 1PC
FL/R HEAD FOOT / 2PCS
L Foot transplant 2PCS

3 Bolt o *4smm | 2PCS
5 Flat Washer M4 2CS

6 Spring Washer (- o8* 2PCS
7 Allen Key = M4* 1PC
D| Stretch _— 1PCS

PAGE 6 OF 10




ASSEMBLY INSTRUCTIONS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small part

that may have come loose inside the carton during shipment.

Step 4:

2 Bolt PE*3SMM | 4PCS
4 Bolt o *somm | 2PCS
5 Flat Washer M4* 6PCS
6 Spring Washer Q O8* 6PCS
7 Allen Key = M4* 1PC
C Footboard [m 1PC
G Bun Foot ﬁ 2PCS
Step 5:
2 Bolt o *3smm | 4PCS
5 Flat Washer M4 4PCS
6 Spring Washer (@) O8* 4PCS
7 Allen Key = M4* 1PC

PAGE 7 OF 10




ASSEMBLY INSTRUCTIONS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small part
that may have come loose inside the carton during shipment.

Step 6:

8 Allen Key = M4*

1PC

PAGE 8 OF 10




ASSEMBLY INSTRUCTIONS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small part
that may have come loose inside the carton during shipment.

Step 7.

E1l Slats Roll 1SET

1SET

)

E2 Slats Roll

PAGE 9 OF 10




ASSEMBLY INSTRUCTIONS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small part
that may have come loose inside the carton during shipment.

Step 8.

@8*30MM | 20PCS

Finish

PAGE 10 OF 10




